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TEST REPORT CERTIFICATION
Applicant : Creative Technology Ltd.
Manufacturer : Fujikon Industrial Co., Ltd.
EUT Description : Wireless Dongle
FCCID :  IBAAVPGHO0130A
IC : 2315A-AVPGHO0130A
(A) Model No. : GHO130A
(B) Serial No. : N/A
(C) Power Supply : DC5V
(D) Test Voltage :  AC 120V/60Hz (Via Desktop Computer

or Notebook PC)

Measurement Procedure Used:

FCC RULES AND REGULATIONS PART 15 SUBPART C, October 2010
(FCC CFR 47 Part 15C, §815.207, 815.249, 815.209)

Industry Canada Rules and Regulations RSS-Gen (Issue 3), December 2010 and
RSS-210 (Issue 8), December 2010

(Canada RSS-210 8Annex A2.9)

AND ANSI C63.4/2003

The device described above was tested by AUDIX Technology Corporation to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart C and Canada RSS-Gen, RSS-210 limits.

The measurement results are contained in this test report and AUDIX Technology
Corporation is assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically compliant with the
requirements of FCC and Industry Canada RSS-Gen, RSS-210 standards.

This report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of AUDIX Technology Corporation.

Date of Test : Aug. 09 ~ 11, 2011 Date of Report:  Aug. 11, 2011

Producer : 7,,0:& ) DI’I/W\/‘ii/

(Tina Huang/Adminiglrator)

Signatory: Q.ﬁv’b (/QGN\G(/

I((Ben Cheuga’Ma"rflagcr)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description
FCCID

IC

Model Number

Applicant

Manufacturer

USB Cable

Audio Cable

Fundamental Range
Frequency Channel

Radio Technology
Antenna Gain

Date of Receipt of Sample

Date of Test

Remark:

FCC ID: IBAAVPGHO0130A
IC:2315A-AVPGHO0130A
Page 4 of 48

Wireless Dongle
IBAAVPGHO130A
2315A-AVPGHO0130A
GHO0130A

Creative Technology Ltd.

31 international Business Park, Creative
Resource, Singapore

Fujikon Industrial Co., Ltd.

16/F., Tower 1, Grand Central Plaza, 138
Shatin Rural Committee Road, Shatin, N.T.
Hong Kong

Non-Shielded, Detachable, 0.2m
Non-Shielded, Detachable, 1.8m
2405MHz ~ 2477MHz

37 channels

n/4DQPSK Modulation

3.0dBi (Peak)

Aug. 05, 2011

Aug. 09 ~ 11, 2011

This device with 2 antennas and will be selected for using by which one sense well
signal. All test results in this report are performed at Ant. 1 with a worse

performance.

AUDIX Technology Corporation Report No.: EM-F1000726
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1.2. Tested Supporting System Details
[ONLY FOR CONDUCTED EMISSION MEASUREMENT]

1.2.1.

1.2.2.

1.2.3.

1.2.4.

1.2.5.

1.2.6.

WALKMAN #1 (LINK TO EUT)

Model Number : RQ-P35LT-K

Serial Number : HA08623

Manufacturer : Panasonic

Audio Cable : Non-Shielded, Detachable, 1.8m

WALKMAN #2

Model Number : RQ-P35LT-K

Serial Number : HA08474

Manufacturer : Panasonic

DVD PLAYER (LINK TO EUT)

Model Number : DV-410V-S

Serial Number : HDKDO000810LS

BSMI ID : R31271-ETC

Manufacturer ! Pioneer (Brand: Pioneer)

Power Cord : Non-Shielded, Detachable, 1.5m

DESKTOP COMPUTER (LINK TO EUT)

Model Number : INSPIRON 530

Serial Number : 29824470928

FCCID : By DoC

BSMI ID : R33002

Manufacturer : DELL (Brand: DELL)

Power Cord : Non-Shielded, Detachable, 1.8m

LCD MONITOR

Model Number : VE228

Serial Number : N/A

FCCID : By DoC

BSMI ID : R31018

Brand : ASUS

D-Sub Cable : Shielded, Detachable, 1.8m
Bonded two ferrite cores

Power Cord : Non-Shielded, Detachable, 1.8m

LASER MATRIX PRINTER

Model Number : ML-1630

Serial Number : 4561B1CP600023X

BSMI ID : R33475

Manufacturer : SAMSUNG

USB Cable : Shielded, Detachable, 1.8m

Power Cord : Non-Shielded, Detachable, 1.8m

AUDIX Technology Corporation Report No.: EM-F1000726



1.2.7.

1.2.8.

1.2.9.

1.2.10. WIRELESS HEADSET

USB KEYBOARD

Model Number
Serial Number
FCCID

BSMI ID
Manufacturer
USB Cable

USB MOUSE

Model Number
Serial Number
FCCID

BSMI ID
Manufacturer
USB Cable

FCC ID: IBAAVPGHO0130A
IC:2315A-AVPGHO0130A
Page 6 of 48

SK-8115
CN-ONM433-71616-7C5-0A4Y
By DoC

T3A002

DELL (Brand: DELL)

Shielded, Undetachable, 2.0m
Bonded one ferrite core

MOC5UQO

JOMO02XB4

By DoC

R41108

DELL (Brand: DELL)
Shielded, Undetachable, 1.8m

USB 2.0 STORAGE MEDIA

Model Number
Serial Number
FCCID

BSMI ID
Manufacturer
Data Cable

Model Number
Serial Number
Manufacturer
FCCID

IC

Volume Control
USB Cable
Microphone

USM128U2

N/A

By DoC

D33021

SONY (Brand: MICRO VAULT)
Shielded, Detachable, 1.8m

GH0130B

N/A

Creative

IBAAVPGHO0130B

2315A-AVPGHO0130B

Audio Cable*2: Non-Shielded, Detachable, 1.0m
Non-Shielded, Detachable, 1.8m

Non-Shielded, Detachable, 0.15m

[ONLY FOR RADIATED EMISSION & OCCUPIED BANDWIDTH 99%

POWER MEASUREMENT]

1.2.11. NOTEBOOK PC

Model Number
Serial Number
FCCID

BSMI ID
Brand

AC Adapter

Power Cord

PP2170

N/A

By DoC

33001

hp

COMPAQ, M/N:Series PPPO09L

FCC By DoC
DC Cord: Non-Shielded, Undetachable, 1.8m
Non-Shielded, Detachable, 1.8m
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1.3. Description of Test Facility

Name of Firm : AUDIX Technology Corporation

EMC Department
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan.

Test Facility & Location : No. 3 Shielded Room &
(C3/AC) No. 67-4, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan.

Semi-Anechoic Chamber
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan.

Renewal on May 14, 2009

Federal Communication Commission

Registration Number: 90993
NVLAP Lab. Code : 200077-0

TAF Accreditation No : 1724

1.4. Measurement Uncertainty

Test Item Frequency Range Uncertainty (dB)
Conduction Test 150kHz~30MHz +1.73dB
30MHz~300MHz +2.91dB

Radiation Test

~ -
(Distance: 3m) 300MHz~1000MHz +2.94dB

Above 1GHz +5.02dB

Remark : Uncertainty = kug(y)

Test Item Uncertainty

Occupied Bandwidth 99% Power + 1kHz

AUDIX Technology Corporation Report No.: EM-F1000726
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2. POWERLINE CONDUCTED EMISSION MEASUREMENT

2.1. Test Equipment

The following test equipment was used during the conducted emission measurement :
(No. 3 Shielded Room)

Iltem Type Manufacturer | Model No. Serial No. Last Cal. | Next Cal.
1. |[Test Receiver R&S ESCS30 100337  |Apr.11,11°| Apr. 10, 12’
2. |A.M.N. Kyoritsu KNW-244C 8-1373-5 | Jul. 14,11’ | Jul. 13, 12
3. |L.L.S.N. Kyoritsu KNW-407 8-1370-9 | Jun. 09, 11’ | Jun. 08, 12’
4. |Pulse Limiter R&S ESH3Z2 100041 Feb. 01, 11’| Jan. 31, 12’

2.2. Block Diagram of Test Setup

MICROPHONE
\ \felume Control
AC POWER USB STORAGE | | HEADSET ]

«— |
SOURCE TRANSFORMER A.M.N. MEDIA WALKMANE

PULSE LIMITER

MOUSE | | IKEYBOARD || WIRELESS DONGLE

TEST RECEIVER (EUT)
| I —
PERSONAL COMPUTER DESKTOP COMPUTER WALKMAN#1
| |
PRINTER PRINTER || LCD MONITOR || DVDPLAYER
— : POWER LINE

— 1 SIGNAL LINE 50 oM TERMINATOR L.I.S.N.

2.3. Powerline Conducted Emission Limit (815.207, RSS-Gen 8§87.2.2/Table 2)

Maximum RF Line Voltage
Frequency -

Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~ 46 dBuV
500kHz ~ 5MHz 56 dBuV 46 dBuV
5MHz ~ 30MHz 60 dBuV 50 dBpvV

Remarkl.: If the average limit is met when using a Quasi-Peak detector, the
EUT shall be deemed to meet both limits and measurement with the
average detector is unnecessary.

2.: The lower limit applies at the band edges.

AUDIX Technology Corporation Report No.: EM-F1000726



2.4.

2.5.

2.6.

FCC ID: IBAAVPGHO0130A
IC:2315A-AVPGHO0130A
Page 9 of 48

Operating Condition of EUT

2.4.1. Setup the EUT (Wireless Dongle) as shown on 2.2,
2.4.2. Turn on the power of all equipment.

2.4.3. The EUT (Wireless Dongle) was on transmitting function at work during all
testing.

Test Procedure

The EUT (Linked Desktop Computer) was put on table which was above the ground
by 80cm and Desktop Computer’s power cord was connected to power mains through
an Artificial Mains Network (A.M.N.). This provided a 50 ohm coupling impedance
for the measuring equipment.  (Please refer to the block diagram of the test setup and
photographs.) Both sides of A.C. line were checked for maximum conducted
interference. In order to find the maximum emission, the relative positions
simulators of the interface cables should be manipulated according to ANSI
C63.4-2003, RSS-Gen and RSS-210 during conducted measurement.

The bandwidth of the R & S Test Receiver ESCS 30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak detector

and Average detector. (Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

Powerline Conducted Emission Measurement Results
PASSED. All emissions not reported below are too low against the prescribed limits.

The EUT was measured during this section testing and all the test results are listed in
next pages.

The dongle provides an USB port for headset charging use, thus we performed AC
conduction test with headset as the worst case.

EUT : Wireless Dongle Model No. : GH0130A
Test Date : Aug. 09, 2011 Temperature : 25°C Humidity : 52%

The details are as follows :

Reference Test Data
Mode -
Neutral Line
1. #2 #1

AUDIX Technology Corporation Report No.: EM-F1000726
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AUDIE TECHHOLOGY Corp. EMC Lahoratory
Mao53-11, Tin-fis Teuty, Lin-kow Heiang, Taiped
County, Tamwan ROC, Fost Code 24443
Tel+856-2-26092133 Fax-+E86-2-26099303

Email:eme(@audintech com

Dat

File: D:test-data'Report' 201 1:CIM1 10800 CAM1108059-C.EMI {4)

a2
20 Level ((dBuv) Date: 2011-08-09

\ FCC PART-15C
|

CLASS B (AV)
|
40 SR
3
0
015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site No.3 8hielded Room Data 2
Condition KENW-Z44cC Fhase : NEUTRAL
Limit FCC PART-15C
Enwv. / Ins. 25+ / LBEZ% E3CE 30 (337) Engineer: Edward
EUT M/H EHO1304

FPower Rating

120%Vac / &0H=z

Test Mode Operating
AMN Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=) =0=h] [dBE) [dBpv) (dBpV) (dEpV) (dB)
1 0.1s80 0.12 0.20 36.18 36.30 a4.30 Z28.01 QF
2 0.310 0.10 0.z0 32.13 32.43 5%.97 Z27.54 QF
3 0.9228 0.10 0.20 33.58 33.88 56.00 Z22.1Z2 QF
4 1.858 0.12 0.40 37.03 37,62 S56.00 158.38 oF
5 Z2.474 0.20 0.40 37.35 37.895 56.00 18.05 QF
& Z2.794 0.20 0.40 36.4Z 37.0z S56.00 15.38 QF

.Emission Level= AMN Factor + Cable Loss + Reading.
.If the average limit is met when using a guasi-peak detector

,the EUT shall be deemed to meet hoth limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation Report No.: EM-F1000726
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AUDIE TECHNOLOGY Cotp. EMC Laboratory
Ho.53-11, Tin-fis Teun, Lin-kow Hsiang, Taped
County, Tawan ROC, Fost Code 24443
Tel+386-2-26092133 Fax-+E86-2-26000303

Ettail: @ audivtech. com
Data: 1 File: D:test-data' Report201 T'CIMT108:000C 1M1 108059-C.EMI (4)
20 Level (dBuv) Date: 20111-08-09
\ FCC PART-15C
|
\ CLASS B (AV)
|
40 ” 1 -
0
0.1% 0.5 1 2 9 10 20 30
Frequency (MHz)
gite No.3 ghielded Room Data 1
Condition FCC PART-15C Fhase LINE
Limit FCC PART-15C
Enwv. / Ins. 25+ / LBEZ% E3CE 30 (337) Engineer: Edward
EUT M/N GHO1304A
Fower Rating 1z20vac / &0H=z
Test Mode Operating
AMN Cable Emission
Fredq. Factor Loss Reading Lewvel Limits Margin FRemark
(MH=) I=0=h] [dB) [dBpv) (dBpv) [dEpv) (dB}
1 0.180 0.12 0.z0 32.37 32,89 54,50 31.8Z QF
z2 0.310 0.10 0.20 31.91 32,21 59.97 27.76 QF
3 n.9za 0.10 0. zo 34.57 34.87 56.00 £1.13 QF
4 2.474 0.13 0.40 37.83 38.386 56.00 17.64 QF
5 2.794 0.15 0.40 34.3Z2 35.47 S5&.00 20.53 QP
5 3.720 0.1% 0.40 32.350 33.0%9 56.00 Z2.91 QF

.Emission Level= AMN Factor +

Zahle Loss + Reading.

Z.If the awverage limit is met when using a gquasi-peak detector
,the BEUT shall be deemed to meeset hoth limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation Report No.: EM-F1000726



3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment

FCC ID: IBAAVPGHO0130A
1C:2315A-AVPGHO0130A

Page 12 of 48

The following test equipment was used during the radiated emission measurement:
3.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer|  Agilent E4446A |US44300366|Aug. 04, 10’ | Aug. 03, 11°
2. |Test Receiver R&S ESCS30 100265 | Sep. 01,10’ [Aug. 31, 11°
3. |Pre-Amplifier HP 8447D |2944A06305| Feb. 10, 11° | Feb. 09, 12’
4. |Biconical Antenna CHASE |VBAG6106A 1264 Mar. 08, 11’ | Mar. 07, 12’
5. |Log Periodic schwarzbeck | VHALPILL 0810 | Mar. 08, 11 |Mar. 07, 127

Antenna 08-A
3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer| Agilent E4446A |US44300366|Aug. 04, 10’ |Aug. 03, 11°
2. |Pre-Amplifier HP 8449B [3008A00529| Dec. 10, 10’ | Dec. 09, 11’
5. |Horn Antenna EMCO 3115 9112-3775 [May 09, 11’ | May 08, 12’

3.2. Block Diagram of Test Setup

3.2.1. Block Diagram of connection between EUT and simulators

AC POWER
SOURCE *

WIRELESS DONGLE
(EUT)

NOTEBOOK PC

AUDIX Technology Corporation Report No.: EM-F1000726
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3.2.2. Open Area Test Site (10m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

| I I = ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

< >
< L

10 METERS EUT

0.8m
TURN TABLE

GROUND PLANE
L TEST EQUIPMENT

3.2.3. Open Area Test Site (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

[Iil ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3 METERS EUT

0.8 m

TURN TABLE

GROUND PLANE
L TEST EQUIPMENT

AUDIX Technology Corporation Report No.: EM-F1000726
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3.3. Radiated Emission Limits (815.209, RSS-210 82.7/Table 2)

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uVv/m dBuV/m
30~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
Above 960 3 500 54.0
Above 1000 : 540 8B, Vi (Average)

Remark : (1) Emission level (dBuV/m) = 20 log Emission level (uV/m)

(2) The tighter limit applies at the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring instrument
antenna and the closed point of any part of the device or system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part
15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35 (b) and
Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

3.4. Fundamental Frequency Limits [§15.249(a), RSS 210 A2.9 (a)]

FUNDAMENTAL LIMITS
FREQUENCY
MHZ

114 dBuV/m (Peak)
94 dBuV/m (Average)

2400-2485

3.5. Operating Condition of EUT

3.5.1. Setup the EUT (Wireless Dongle) as shown on 3.2,
3.5.2. Turn on the power of all equipment.
3.5.3. The EUT was set the Notebook PC using test program “WMA4G test V1.2.19”.

3.5.4. Transmit Mode: The EUT was set to continuously transmit signals at 2405Hz -
2441MHz and 2447MHz during testing.

3.5.5. Receive Mode: The EUT was set to continuously receive signals at 2441MHz
during testing.

AUDIX Technology Corporation Report No.: EM-F1000726
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3.6. Test Procedure

3.7.

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set to 3 meters away from the receiving antenna
which was mounted on an antenna tower.  The antenna moved up and down between
1 to 4 meters to find out the maximum emission level. Broadband antenna such as
calibrated biconical and log-periodical antenna or horn antenna were used as a
receiving antenna.  Both horizontal and vertical polarization of the antenna were set
on measurement. In order to find the maximum emission, all of the interface cables
were manipulated according to FCC ANSI C63.4-2003, RSS-Gen and RSS-210
regulation.

The bandwidth of the R & S Test Receiver ESCS 30 was set at 120kHz.
(For 30MHz to 1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is 1MHz for
peak detection (PK) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10™ harmonics from fundamental
frequency) was checked.

Above 1GHz was measured with peak and average detector. For frequency from

2.68GHz to 25GHz, we checked it in 1 meter distance and with a shorter cable 2 meter
instead of original’s. There is no signal exist

Radiated Emission Measurement Test Results

PASSED. All emissions not reported below are too low against the prescribed limits.
EUT : Wireless Dongle Model No. : GHO0130A
Test Date : Aug. 11, 2011 Temperature : 25°C Humidity : 51%

For Frequency Range 30MHz~1000MHz:

The EUT was measured during this section testing and all the test results are listed in
section 3.7.1.

Reference Test Data

Mode| Channel | Frequency | Test Mode

Horizontal | Vertical
1. 02 2405MHz #6 #5
2. 20 2441MHz Transmit #6 #5
3. 38 2477TMHz #6 #5
4. 20 2441MHz Receive #2 #1
* Above all final readings were measured with Quasi-Peak detector.
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For Frequency above 1GHz:
The EUT was measured during this section testing and all the test results are listed in
section 3.7.2.

Reference Test Data
Mode| Channel | Frequency Test Mode - -
Horizontal Vertical
1. 02 2405MHz #2 #1
2. 20 2441 MHz Transmit #2 #1
3. 38 2477TMHz #2 #1

Note: 1. Above all final readings were measured with Peak detector.

2. For measurements above 1GHz to 2.68GHz, the peak measured value
complies with the average limit, it is unnecessary to perform an average
measurement. (According to ANSI C63.4-2003 section 8.3.1.2)

3. For Receive mode: There is no noise emission and harmonic be found.

For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in section
3.7.3. (The restricted bands defined in part 15.205(a))

Reference Test Data
Mode| Channel | Frequency | Test Mode - -
Horizontal | Vertical
02 2405MHz . #2,#3 #1 #4
Transmit
38 2477TMHz #6,#7 #5, #8

For Fundamental Frequency:

The EUT was measured during this section testing and all the test results are listed in
section 3.7.4.

Mode| Channel | Frequency Test Mode Reference Test Data
1. 02 2405MHz #1
2. 20 2441MHz Transmit #2
3. 38 2477TMHz #3

AUDIX Technology Corporation Report No.: EM-F1000726
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3.7.1. Frequency Range 30-1000MHz

AUDIX J

AUDEL TECHHOLOGY Corp. EMC Laboratory
Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiped
County, Tawan ROC, Fost Code 24443
Tel+886-2-26092133  Fax+386-2-26090303
Emal:tteme@iteme. com.tar

Dat.

a6
Level (dBuWin}
&0

File: D CIM 1108059 GHO130B TX2405.EMI (6)

FCC PART-15C |
B
40—' %+
— 1 6
]
<3
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
S8ite no. A/C Chamber Data no. : @&
Dis. / Aant. 3m VEBASLOGA/UHALPS1084 Ant. pol. HORTZONTATL
Limit FCoC PART-15C
Env. / Ins. E4446a Z5°C/51% OJarwei Wang
EUT FHO1304
FPower Rating 120%Vac/60Hz
Test Mode TEZ405
Ant. Cakle Emizsion
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpv) (dEpV/m) (dBEpV/m) (dE)
1 Z89.5%60 4,08 3.80 2.76 3z.64 45.00 13.36
2 329,730 15.3% 4,14 T.29 26.789 45.00 12,21
3 375.32Z0  17.15 4,60 3.1a 24,91 45.00 21.09
4 467.470 18.21 2.80 12.98 36,98 45.00 2.01
5 581.%30 Z0.91 5. 30 1.46 Z28.867 45.00 17.33
& e6ET.Z230  ZZ.80 6.40 Z.87 3Z2.07 45.00 13.93

Remarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation Report No.: EM-F1000726



AUDIX J

FCC ID: IBAAVPGHO0130A
IC:2315A-AVPGHO0130A
Page 18 of 48

AUDEL TECHHOLOGY Corp. EMC Laboratory
Ho.53-11, Tin-fs Teun, Lin-kow Hsiang, Tapel
County, Tamwran ROWC, Fost Code 24443
Tel+856-2-26092133 Fax+856-2-26099303
Email:tteme@tteme. com tar

Dat

ah
Level (dBuvim}
a0

File: D:C 1M 1108059 :GHO 1 30B TX2405.EM (6}

--IIII———J________|

FCC PART-15C
-fdB-

T
bbb T

030
gite no.
Dis. / Ant.
Limit
Env. / Ins=s.
EUT
Fower Rating
Test Mode
Freqg
(MH=z)
1 2593.840
Z I27.720
3 460,680
4 525.670
5 531,630
[ ae7.220
7 a54.500

224,

A/C Chamber
3
F2C PART-15C

Ed4446a 25°C /51%

FHO1304A
1Z0Vac/60Hz
TXZ4035

Ant. Cahle
Factor Loss
(dB/m) (dE)}
26,33 2.5%6
15.Z28 4.10
17,23 a.70
19. 66 a. 20
20,98 a.20
Z2z.80 a.40
£25.81 710

Reading

418.
Frequency (MHz)

(dBpv)

VBAGIO AL/ UHALEPI102 A

612, /06, 1000
Data no. H
Ant. le. VERTICATL

OJarwel Wang

Emission

Level Limits Margin Remark
(dEpvV/m) {(dBEpV/m) (dEBE)

29.74 4,00 l1e6.26

25.02 45.00 20,98

30.63 4¢.00 15.35

30.03 45,00 15.97

20.47 4g.00 15.53

31. 23 4¢.00 14.07

33.12 45,00 1Z2.88

Remarks=s: 1.

Emission Level= Antenna Factor + Cakle Loss +

Reading.

Z. The emission lewvels that are Z0dE helow the official

limit are not reported.
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Page 19 of 48

AUDE TECHHOLOGY Corp. EMC Laboratory
Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiped

County, Tamran ROUC,

Post Code 24443

Tel+856-2-26092133 Fax+856-2-26099303
Email:tteme@tteme. com tar

Dat

a: 6
Level (dBuvin}
&0

File: D:C 1M 1108059 GHO 1 30B' TX 244 1.EMI (6}

FCC PART-15C
B
40 ] 1
56
2
3
030 224, 418. 612, 806. 1000
Frequency (MHz)
8ite no. A/C Chawmber Data no. &
Dis. / Ant. Jm  VBAGlOGA/UHALEPS108A Ant. pol. HORIZONTAL
Limit FCCO PART-15C
Env. / Ins. Ed444a Z57C/51% OJarwel Wang
EUT SHO130A
Fower Rating 120vac/é0Hz
Test Mode TEZ441
ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)
1 Z892.5960 Zg.08 3.80 4,07 33.95 45.00 12.05
= 3z7.7%0 15,28 4,10 2.0z Z8.40 45.00 17.80
3 375,320 17,15 4., &0 3.58 Z5.73 4,00 Z0.27
4 480.080 18.s88 6.05 10.54 35.27 45.00 10.73
5 667.230 ZZ.80 &6.40 Z.93 3z.13 45.00 13.87
& 627,660 Z23.Z26 .50 Z2.51 3Z.27 4,00 13.73
Bemarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading.

Z. The emizzion lewvels that are Z0dE helow the official
limit are not reported.
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AUDEL TECHHOLOGY Corp. EMC Laboratory
Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiped
County, Tawan ROC, Fost Code 24443
Tel+886-2-26092133  Fax+386-2-26090303
Emal:tteme@iteme. com.tar

Dat

Ao
Level (dBuWin}
&0

File: D CIM 108059 GHO130B TX244 LEMI (6)

--ICI———J________|

FCC PART-15C
pdB-

B

LwMMJWMNW&wﬁWﬂWL

030
gite no.
Dis. / A&Ant.
Limit
Env. / Ins=s.
EUT
Power Rating
Test Mode
Freqg
(MH=z)
1 128,720
z 29,730
3 460,680
4 525.670
5 ae7.250
) Ta0.710

224,

2/ Chamker
dm
F2C PART-15C

Ed4446a 25°C /51%

SHO130A
1Z20Vac/60Hz
TXZ441

Ant. Cahle
Factor Loss
(dB/m) (dE)}
2Z.07 2.00
15.36 4,14
17,23 a.70
19. 66 a. 20
22.80 6.40
23,35 B, 70

Reading

418.
Frequency (MHz)

(dBpv)

VEAGIOGA/ UHALES108A

612, /06, 1000
Data no. H
ant, pol. VERTICAL

OJarwel Wang

Emission

Level Limits Margin Remark
(dEpvV/m) {(dBEpV/m) (dEBE)

26,54 43,50 16.56

26,20 4g.00 12.80

30.63 4¢.00 15.37

29,41 45,00 1a6.59

31.65 45.00 14.35

35.71 4,00 10.z29

RPemarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official

limit are not reported.
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AUDEL TECHHOLOGY Corp. EMC Laboratory
Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiped
County, Tatwan ROC, Fost Code24443
Tel+886-2-26092133 Far+856-2-26099303
Emal:tteme@iteme. com.tar

Dat.

a6
Level ((dBuvin}
&0

File: D:CIM 1108059 GHO130B TX2477.EMI (6)

FCC PART-15C
-pdB
4|—‘
40
1 3 56 ;
3 .y
030 224. 418. 612, /06. 1000
Frequency (MHz)
Zite no. 2/ Chamber Data no. B
Dis. / A&Ant. 3m VEAS1OGA/ UHALES108A Ant. pol. HORIZONTAL
Limit FoC PART-15C
Env. / Ins. E44464 257 /51% OJarwel Wang
EUT GHO130A
Fower Rating 120vac/60Hz
Test Mode TEZ477
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) [dBpv) (dEpV/m) (dEpV¥/m) (dE)
1 289.%60 Z6.08 3.80 3.5E 332.40 45,00 12.60
z 29,730 15.34 4,14 2.35 28.45 45,00 17.35
3 456.800 17.77 5.52Z 10.83 34,11 4. 00 11.8%9
4 493,660 18.87 a.40  11.E25 36,32 45,00 ]
3 663,230 ZZ.BE a.40 Z2.49 31.71 45,00 14,29
[ a37.660 Z23.Z2a A.50 1.%4 31.70 4. 00 14.30
7 263,140 Z6.63 T.al o.71 34,54 54.00 12.06

RPemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss +

Feading.

Z. The emission levels that are Z0dE helow the official

limit are not reported.
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AUDEE TECHNOLOGY Corp. EMC Laboratory
Ho.53-11, Tin-fs Teun, Lin-kow Hsiang, Tapel
County, Tamwran ROWC, Fost Code 24443
Tel+856-2-26092133 Fax+856-2-26099303
Email:tteme@tteme. com tar

Data: 5
Level (dBuvim}
a0

File: DD CIM 1108059 GHO 1 30B' TX2477.EMI (6}

FCC PART-15C
-4(dB

0 30 224, 418. 612, 806. 1000
Frequency (MHz)
8ite no. A/C Chamber Data no. : 5
Dis. / A&nt. 3m VEAE1NGA/UHALES108A Ant. pol. VERTTCAT
Limit FCC PART-15C
Env. / Ins. Ed4446a Z5°C/51% OJarwel Wang
EUT GHO1Z204
Fower Rating 120%ac/&0Hz
Test Mode TEZ477
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBEnv) (dEpV/m) (dBpY/m) (dBE)
1 158,780 Z2Z.07 3.00 1.53 Ze. 60 43,50 1&.5%0
2 J29.730 15.3& 4,14 5.01 24,51 4g.00 21.49
3 375.320 17.15 4, &0 Z2.36 24,11 4¢.00 z21.89
4 4a0.8280 17.93 5.70 a. 93 30.586 45,00 15.44
5 525.870 19.686 5. 20 Z.64 29,20 4g.00 1&.80
& 667,250 ZZ.80 &.40 Z2.33 31.53 4,00 14.47

RPemarks: 1.

Emission Level= Antenna Factor + Cakle Loss +

Reading.

Z. The emission lewvels that are Z0dE helow the official

limit are not reported.
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AUDEE TECHNOLOGY Corp. EMC Laboratory
Ho.53-11, Tin-fs Teun, Lin-kow Hsiang, Tapel
County, Tawran ROC, Fost Code 24443
Tel+886-2-26092133 Fax+326-2-26099303
Enail ttesme@tt eme. oo b

Dat

a2
Level (dBuWin}
&0

File: D CIM 1108059 GHO 1308 RXCEMI (2}

FCC PART-15C
B
40_|—1—|
2 5
1 I3 7
3
0 30 224, 418. 612, 306. 1000
Frequency (MHz)
S8ite no. A/C Chamber Data no. : 2
Dis. / Aant. 3m VBASLOGA/UHALPI108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. E4446a Z57C/51% OJarwei Wang
EUT GHO1304
FPower Rating 120%Vac/60Hz
Test Mode REZ441
Ant. Cakle Emizsion
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpv) (dEpV/m) (dBEpV/m) (dE)
1 271.530 Z5.06 3.70 0.6a8 29.44 45.00 1l6.36
2 Z89.5960 Z6.08 3.80 3.16 33.04 45.00 12. 96
3 327,790 15.28 4,10 G52 25.90 45.00 Z0.10
4 375.32Z0 17,15 4, a0 3.71 Z25.46 45.00 20.54
5 45%.410 18.Z°9 5.80 9.31 33.40 45.00 12. 60
& 581.5%30 Z0.91 &6.30 1.19 zZg.40 45.00 17.60
7 667.230 ZZ.80 &6.40 Z.54 31.74 45.00 14.26

Pemarks: 1.

Bmission Level= Antenna Factor + Cakle Loss +

Reading.

Z. The emizzion lewvels that are Z0dE helow the official
limit are not reported.
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AUDEE TECHNOLOGY Corp. EMC Laboratory
Ho.53-11, Tin-fs Teun, Lin-kow Hsiang, Tapel
County, Tawran ROC, Fost Code 24443
Tel+886-2-26092133 Fax+326-2-26099303
Enail ttesme@tt eme. oo b

Dat

a
Level (dBuWin}
&0

File: D CIM 1108059 GHO 1308 RXCEMI (2}

40f

FCC PART-15C
-0dB-

fi

5WM»J¢

30

gite no.
Dis. / Ant.
Limit
Envwv.
EUT
FPower Rating

Test Mode

/ Ins.

224,

2/C Chamber
3m
FZC PART-15C

E4446a Z57C/51%

FHO130A
1zZ0Vac/ 60Hz
REZ441

Ant. Cahle
Factor Loss

(dE/m) (dE)

z1.%97 3.10
15.3¢6 4.14
17.93 5.70
15,84 5,02
zZ3.55 &. 60
Z6. 64 7.0

Reading

418.
Frequency (MHz)

(dBpv)

UBAE10GAAS THALP2102A

612, 806. 1000
Data no. i 1
Ant. le. VERTICAL

OJarwel Wang

Emission

Level Limits Margin Remark
(dEpV/m) (dEpV/m) (dE)

27.45 43,30 1le.05

Z26.85 45.00 12.15

33.41 45.00 12.359

30.85 45.00 15.35

3Z2.41 45.00 13.59

37.15 54.00 la.86

Remarks: 1.

Emizsion Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the ocfficial

limit are not reported.
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3.7.2. Frequency Range Above 1GHz

AUDIX 2

AUDE TECHHOLOGY Corp. EMC Laboratory
Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiped
County, Tabwan ROUC Fost Code 24443
Tel+856-2-26092133 Fax+556-2-260099303
Email:tteme@tteme. com.twr

Dat

a2
7 Lewvel ((ABuVimp

File: D:'C1M 1108059 :GHO130B TX2405.EMI (6)

FCC PART-15C {1G-AV)

0 1000 1336. 1672, 2008. 2344, 2680
Frequency (MHz)
Site no. A/C Chawmber Data no. : 2
Di=. / Ant. 3 A115(3779) Ant. pol. HORIZONTAL
Limit FCOC PART-15C (1G-AW)
Env. / Ins. E4446a 257 /51% OJarwel Wang
EUT FHO1304A
Power Rating 120vac/60HzZ
Test Mode TEZ405
Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 15%4.7Z0 Zea.10 5.12 45,460 43.48 54.00 10.54 Peak
2 1lgi0.1e0 Zg&.30 .49 4597 44,42 54.00 9.58 Peak
3 Z3Zz.1el0 Z8.03 6,25 45.30 45,31 54.00 g.6% Peak
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official

limit are not reported.
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AUDIE TECHNOLOGY Corp. EMC Laboratory
Ho.53-11, Tin-fis Teun, Lin-kow Hsiang, Taped
County, Tawran ROC, Fost Code 24443
Tel+886-2-26092133  Fax+386-2-26090303
Emal:tteme@iteme. com.tar

Dat.

al
Level (dBuWin}
a7

File: D CIM 1108059 GHO130B TX2405.EMI (6)

FCC PART-15C {1G-AV)

49

4 [l 7 6B

LhdwmeuanlqukmﬁwmﬂJb»ikmean

1000

gite no.
Dis. / Ant.
Limit
Env.
EUT
Power Rating

Test Mode

/ Ins.

RPemarks: 1.

1336.

/0 Chamber
3

3115(3775)
FCC PART-15C (1G-AV)

Ed4446a Z5°C /51%

GHO130A
120%Vac/60Hz
TEZ405

Ant. Cahle

Factor Loss

(dB/m) (dE)}

23,77 aJ.a04
26.57 A. 94
27,10 6. 6BE
27,82 6,02
28.20 a.47

1672,

Frequency (MHz)

2008. 2344, 2680
Data no. 1
Ant. pol. VERTICAL

OJarwel Wang

Emission

Reading Level Limits Margin Remark

(dEuv) (dEpvV/m) {(dBEpV/m) (dEBE)

13.32 44,63 S4.00 2.37 Peak

11. 62 45.15 54.00 8.85 FPeak

13.22 46.95 54.00 7.05 Peak

13.49 47.34 S4.00 6.66 Peak

11.37 45.04 54.00 7.96 FPeak
Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official

limit are not reported.
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@ AUDEE TECHNOLOGY Corp. EMC Laboratory
A | l D I X Ho.53-11, Tin-fs Teun, Lin-kow Hsiang, Tapel
County, Tawran ROC, Fost Code 24443

Tel+886-2-26002133 Fax+E86-2-26009303
Enail ttesme@tt eme. oo b

Dat

a2
Level (dBuvin}
97

File: D CIM 108059 GHO130B TX244 LEMI (6)

FCC PARI‘LI 5C {'1G-AV)

19 — 3@'] 6ilB
mewwmikmwwwﬂﬁwmmMﬁﬂHLﬂJ@WL”4“““‘““ﬂMﬂwﬂMubhﬂwﬂmfwranﬂhh
0 1000 1336. 1672, 2008. 2344, 2680
Frequency (MHz)
gite no. 2/ Chamber Data no. 2
Dis. / Ant. Jm F3115(3775) Ant. pol. : HORIZONTAL
Limit FCC PART-13C (1a-AV)
Env. / Ins. Ed44Aa Z57C /51% OJarwel Wang
EUT GHO130A
Power Rating 1Z20vac/60H=
Test Mode THZ441
Ant. (Cabkle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB)  (dBuwv) (dBpv/m) (dBpV/m) (dB)

1 1515.7&0
Z  1582.280
3 2397.780

z25.77 5.54 1Z.30 43.61 54.00 10.3% FPeak
Ze.03 .01 12.17 44.zZ2 54.00 2.78 Peak
za.10 5.35  10.8&7 45.1% S4.00 2.88 Peak

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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AUDEL TECHHOLOGY Corp. EMC Laboratory
Ho53-11, Tin-fia Teury, Lin-kow Heiang, Taiped
County, Tamwran ROWC, Fost Code 24443
Tel+856-2-26092133 Fax+856-2-26099303
Email:tteme@tteme. com tar

Data: 1

File: D:C 1M 1108059 GHO 1 30B' TX 244 1.EMI (6}

Level (dBuvim}
a7

FCC PART-15C (1G-AV)

49

1 | -6iB

B

01000 1336. 1672, 2008. 2344. 2680
Frequency (MHz)
S8ite no. A/C Chamber Data no. : 1
Di=. / Ant. 3m 3115(3775) Ant. pol. YERTICATL
Limit FCCO PART-15C (1E-AWV)
Env. / Ins. Ed4446a Z5°C/51% OJarwel Wang
EUT SHO130A
Fower Rating 120%ac/&0Hz
Test Mode TEZ441
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBEnv) (dEpV/m) (dBpY/m) (dBE)
1 1443.560 Z5.56 5.28 18.33 49,17 54,00 4.83 FPeak
2 1482.160 Z5.6A3 5.37 14.80 45.82 54.00 2.18 Peak
3 1g33.5EZ0 Z&.30 5,52 1Z.4Z2 45.24 54,00 2.76 Peak
4 1784.560 Z/.823 T.01 11.Z3 45.08 54.00 2.92 Peak
5 Z213zZ.3Z0 Z7.84 .03 11.78 45.64 54.00 2.26 Peak
RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.
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@ AUDEL TECHHOLOGY Corp. EMC Laboratory
A U D I X Mao53-11, Tin-fa Teuty, Lin-kow Heiang, Taiped
County, Tamran ROUC, Fost Code 24443

Tel+856-2-26092133 Fax+856-2-26099303
Email:tteme@tteme. com tar

Dat File: DD CIM 1108059 GHO 1 30B' TX2477.EMI (6}

a2
Level (dBuvin}
97

FCC PART-1BC {1G-AV)

-G(B
49 T 2
0 10010 1336. 1672, 2008. 2344. 2680
Frequency (MHz)
Site no. i ASC Chamber Data no. HE
Di=. / Ant. r 3m 3115(3775) Ant., pol. @ HORIZONTAL
Limit : FCC PART-15C (1lz-AWV)
Env. / In=s. : E4446x Z57C/51% OJarwel Wang
EUT ! GHO130A
FPower Rating : 120%ac/&0Hz
Test Mode : TEZ477
Ant. Cable Emis=sion
Freq. Factor Loss Reading Level Limits Margin Remark

(MHz) (dE/m) (dE) [dBpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 1851.760 Z27.10 5. B2 9.88 43.60 54.00 10.40 Peak
Z  Z2417.%9Z0 Z8.11 6.37 9.79 44,28 54.00 9.72 Peak
RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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AUDEL TECHHOLOGY Corp. EMC Laboratory
Ho53-11, Tin-fia Teury, Lin-kow Heiang, Taiped
County, Tamran ROUC, Fost Code 24443
Tel+856-2-26092133 Fax+856-2-26099303
Email:tteme@tteme. com tar

Data: 1

File: DD C 1M 1108059 GHO 1 30B' TX2477.EMI (6}

Level (dBuvim}
a7

FCC PART-1BC (1G-AV)

49

2 6B

0 1000 1336. 1672, 2008. 2344, 2680
Frequency (MHz)
S8ite no. A/C Chamber Data no. : 1
Dis. / Ant. 3 3115(3775) ant. pol. YERTICAL
Limit FCC PART-15C (la-AV)
Env. / Ins. E44464 257 /51% OJarwel Wang
EUT GHO1204
Fower Rating 1z20Vac/60Hz
Test Mode TEZ477
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBuv) (dBpv/m) (dBpV/m) (dB)
1 151%.1Z0 Z25.83 5.58 15.EZ3 45.64 54.00 7.36 FPeak
2 1787.9Z0 Z6.83 6.597 15.23 49.04 54.00 4.9%6 Peak
3 Z132.3E0 Z7.84 .03 11.55 45,41 54.00 8.5% Peak
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.
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FCC ID: IBAAVPGHO0130A
IC:2315A-AVPGHO0130A
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3.7.3. Restricted Bands Measurement Results

Date of Test :

EUT :

Test Mode

AUDIX }

Aug. 11, 2011 Temperature : 25C

Wireless Dongle Humidity 519%

Transmit, Channel: 02, Frequency: 2405MHz

AUDLL TECHNOLOGY Corp, EMC Laboratory
Mo 5311, Tin-fu Tsun, Lin-kou Hsiang, Taipei
Couty, Taiwan ROC Post Code 24443
Tel+2836-2-26092133  Fax+386-2- 26099303
Email:tteme@tteme. combw

Data: 2 File: D:C1M1108059:GHO130B out of band.EMI (8}
Level (dBuVin}
105
FCC PART-15C (16-PK}
V6B
53
02310 2332, 2354, 2376. 2398, 2420
Frequency (MHz)
dite no. 1 A/C Chamber Data no. A
Dis. / ant. : 3m  3115(3775) Ant. pol. : HORIZONTAL
Limit : FOC PART-15C (1G-FPK)
Env. / Ins. : E4446a 25°C/51% OTarwel Wang
EUT : GHO130A
Power Rating : 120vac/60Hz
Test Mode : THZ2405
ant. cCable Emission
Freqg. Factor Loss Reading  Level Limits Margin Remark
(MHz} (dE/m) (dB) (dBpv) (dBpV/m) (dBp¥/m) (dE)
1 2399.980 Z8.10 6.35 55.66 74.00 18.34 Peak
2 Z2400.090 Z8.10 6.25 Z1.59 56.04 74.00 17.%¢ FPeak
3 Z2405.040 2B.11 6.26 6E.02 100,50 74.00 -Z&.50 Peak

Remarks: 1.

AUDIX }

Emission Level= antenna Factor + Cshle Loss + Reading.
2. The emission levels that are Z0dB helow the official
limit are not reported.

AUDIX TECHNOLOGY Corp. EMC Laboratery
o 3311, Tinfu Tsun, Lin-kou Hstang, Taipei
County, TawanROC.  Post Code 24413
Tel+686-2-26002133 Faox+386-2-26099303
Emailtteme@iteme.com tw

Data: 3

File: DCTM1108059'GHO130B 0t of band.EMI {8}
o5 LEvel (dBuvim)

FCC PART-15KC {16-AV)
53 T &b
02310 2332 2354, 2376. 2398, 2420
Frequency (MHz)
8ite no. : A/0 Chamber Data na. : 3
Dis. / Ant. : 3m  3115(3775) Ant. pol. : HORIZONTAL
Limit : FOC PART-15C (1G-AV)
Env. / Ins. : E4446éa 257C/51% OJarwel Wang
EUT : GHO1304
Power Rating : 120Vac/60Hz
Test Mode : THZ405
Ant. Cable Emission
Freq. Factor Loss Reading  Level Limits Margin Remark
(MEHz) (dE/m) (dB)  (dEpv) (dBpv/m) (dBpv/m) (dB)
1 2399.980 Z8.10 6.25 14.04 48.48 54.00 5.52 Average
Z Z2400.0%0 28.10 6.23 14.3%4 43,289 54.00 4.61 Average
3 2405.040 28.11 6.36 &2.77 87.25 54.00 -43.25 Average

Remarks: 1.

Emission Level= antenna Factor + Cahle Loss + Reading.
2. The emission levels that are 2Z0dE below the official
limit are not reported.
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FCC ID: IBAAVPGHO0130A
1C:2315A-AVPGHO130A

Page 32 of 48

Date of Test :

Aug. 11, 2011 Temperature -

25C

EUT : Wireless Dongle Humidity : 519%

Test Mode

AUDIX }

Transmit, Channel: 02, Frequency: 2405MHz

AUDLL TECHNOLOGY Corp, EMC Laboratory
Mo 5311, Tin-fu Tsun, Lin-kou Hsiang, Taipei
Couty, Taiwan ROC Post Code 24443
Tel+2836-2-26092133  Fax+386-2- 26099303
Email:tteme@tteme. combw

Data: 1 File: D:C1M1108059:GHO130B out of band.EMI (8}
Level (dBuVin}
105
FCC PARTHSC (16-PK}
Ji -6dB
53
02310 2332, 2354, 2376. 2398, 2420
Frequency (MHz)
dite no. A/C Chamber Data no. 1
Dis. / Ant. 3m 3115 (3775) Ant. pol. VERTICAL
Limit FoC PART-15C (1G-FK)
Env. / Ins. E4446a Z5°C/51% OTarwel Wang
EUT GHO1304
Power Rating 120vac/60Hz
Test Mode TXZ2405
ant. cCable Emission
Freqg. Factor Loss Reading  Level Limits Margin Remark
(MHz} (dE/m) (dB) (dBpv) (dBpV/m) (dBp¥/m) (dE)
1 2399.980 Z8.10 6.35 14.41 48.86 74.00 25.14 Peak
2 Z2400.090 Z8.10 6.25 14.59 49.04 74.00 24.%¢ Peak
3 E2405.539%0 z28.11 6.26 58.3%4 93,42 74.00 -1%.42 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dB below the official

limit are not reported.

AUDIX 2

Data: 4 F
Level (dBuVin}
05

AUDIE TECHHOLOGY Cotp, EMC Laboratory
Mo 5311, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC Post Code 24443
Tel+2836-2-26092133  Fax+386-2- 26099303
Email:tteme@tteme. combw

ile: DC1M1108059'GHO 130B 0wt of hand.EMI (8)

53

FCC PART. 15C (16-AV)
]

Y 6B

0 2310 2332 2354, 2376. 2398, 2420
Frequency (MHz)
Site no. 4/C Chamber Data no. : &
Dis. / Ant. 3m 3115 (3775) Ant. pol. VERTICAL
Timit FCOO PART-15C (1G-AV)
Env. / Ins. Ed4446a 25°C/51% OTarwel Wang
EUT GHO130A
Power Rating : 120Vac/60Hz
Test Mode TXZ2405
Ant. Cahle Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBEpv) (dBp¥/m) (dBp¥/m) (dB)
1 23%9.980 28.10 6.35 &.88 41.33 54.00 12.87 Average
Z 2400.090 28.10 6.35 7.75 4zZ.20 54.00 11.80 Average
3 Z2405.040 £8.11 6.36 353.34 S0.02 54.00 -36.02 Average

Emission Level= antenna Factor + Cshle Loss + Reading.
2. The emission levels that are Z0dB helow the official
limit are not reported.

Remarks: 1.
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FCC ID: IBAAVPGHO0130A
IC:2315A-AVPGHO0130A
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Date of Test : Aug. 11, 2011 Temperature 25C

EUT : Wireless Dongle Humidity

51%

Test Mode : Transmit, Channel: 38, Frequency: 2477MHz

AUDLE TECHNOLOGY Corp, EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan RO.C. Post Code 24443
Tel+526-2-26092133 Fac+336-2-26099303
Email tteme@teme comtw

AUDIX

Data: 6
Level (dBuvin)
105

File: D:'C1M1108059'GHO 130B out of hand.EMI (8}

FCC PART-15C (1G6-PK)
i N 6B
53 /‘/ 3
02470 2482, 2404, 2506. 2518. 2530
Frequency (MHz)
Site no. A/C Chamber Data no. &
Dis. / ant. 3m 3115(2775) Ant. pol. HORIZONTAL
Limit FCOC PART-15C (1G-PE)
Env. / Ins. E44464 25°C/51% OJarwei Wang
EUT GHO1302
Power Rating 1zZ0Vac/60Hz
Test Mode TEZ477
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuw) (dBpV/m) (dBpv/m) (dB)
1 2477.02Z20 28.18 h.44 B4, 52 99.15 74.00
2 Z483.560 Z8.18 6.45 14.37 49.01 74.00
3 2485.12Z0 28.18 6.45 15.863 50.27 74.00

Emission Leve
Z. The emission levels that are 2Z0dE below the official
limit are not reported.

Remarks: 1. Antenna Factor + Cable Loss + Reading.

AUDLE TECHNOLOGY Corp, EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan RO.C. Post Code 24443
Tel+526-2-26092133 Fac+336-2-26099303
Email tteme@teme comtw

AUDIX

Data: 7
Level (dBuvim)
105

File: D:'C1M1108059'GHO 130B out of hand.EMI (8}

1

FCC PART-15C {16-AV)

53 -6iB
3
02470 2482, 2404, 2506. 2518. 2530
Frequency (MHz)
Site no. A/C Chamber Data no. : 7
Dis. / ant. 3m 3115(2775) Ant. pol. HORI ZONTAL
Limit FCOC PART-15C (1e-AV)
Env. / Ins. E44464 25°C/51% OJarwei Wang
EUT GHOL130A
Power Rating 1zZ0Vac/60Hz
Test Mode TEZ477
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuw) (dBpV/m) (dBpv/m) (dB)
1 Z476.840 28.18 h.44  p1.48 96.11 54.00 -42.11 Average
2 Z483.560 Z8.18 6,45 6.04 40.67 54.00 13.33 Average
3 2484.82Z0 28.18 6. 45 6.38 41.01 54.00 12.99 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are 2Z0dE below the official
limit are not reported.
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FCC ID: IBAAVPGHO0130A
IC:2315A-AVPGHO0130A
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Date of Test : Aug. 11, 2011 Temperature : 25C

EUT :

Wireless Dongle Humidity : 519%

Test Mode : Transmit, Channel: 38, Frequency: 2477MHz

D AUDIE TECHNOLOGY Coep. EMC Laboratary
’4 U D IX o531, Tinfa Teun, Linckou Heiang, Taiper
Cousty, Taiwan ROC.  Past Cods 24443

Tel+886-2-26092133  Fax-+286-2-26099303

Email contw
Data: 5 File: D:\C 111108059'GHO 130B 0wt of hand.EMI {8)
Level (dBuVim)
105
/ FCC PART-15C {1G-PK)
7 N 6B
53 3
0 2470 2482, 2494, 2508, 2518, 2530
Frequency (MHz}
gite no. i A/C Chamber Data no. : 5§

Dis. / Ant. dm 3115(3775) Ant. pol. : VERTICAL
Limit FCC PART-15¢ (1G-PK)
Env. / Ins. E44464 25°C/51% OJarwel Wang
EUT : GHO130A
Power Rating : 120Vac/60Hz
Test Mode : TX2477
Ant. Cable Emission
Freg.  Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpv) (dEpV/m) (dBuv/m) (dE)
1 2477.140 2Z3.18 6.44 54.94 89.57 74.00 -15.537 Peak
2 2483.560 28.18  6.45 9.74 44.37 74.00 29.63 Peak
3 248%5.440 28.20 6.45 11.53 46.18 74.00  27.82 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that ares ZDdE below the official
limit are not reportsd.

® AUDIE TECHNOLOGY Corp, EMC Laboratory
A U D IX Mo 5311, Tin-fu Tsun, Lin-kou Hsiang, Taipel
County, Tewan ROC.  Post Code 24443

Tel +836-2-26002133  Fax-+226-2-26000303
Email com tw

Data:

g File: D:\C 1M 1108059'GHO 130B out of hand.EMI (8}
105 Level (dBuvim)

FCC PART-15C (16-AV)
53 i Y -GdB

L]

2470 2482, 2494, 2506, 2518, 2530
Frequency (MHz}
gite no. i &/C Chamber Data no. : 8
Dis. / Ant. : 3m  3115(3775) Ant. pol. : VERTICAL
Limit : FOC PART-15C (16-AV)
Env. / Ins. : B44464 25°C/51% OTJarwel Wang
EUT : GHO130a
Power Rating : 120Vac/60Hz
Test Mode TEzZ477
Ant. Cable Emission
Freg. Factor Loss FReading  Level Limits Margin Remark

(MHz) (dB/m) (dB) (dBuv) (dBpV/m) (dBpV/m) (dB)

1 z476.340 28.18 6.44 50.30 94.93 54.00 -30.93 Average
2 2483.560 2Z8.18 6.43 -1l.1é 33.48 54.00 20.32 Average
3 2483.620 23.18 6,435 -1.36 33.27 54.00 20.73 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dEB below the official
limit are not reported.
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3.7.4. Fundamental Frequency

AUDIX J

FCC ID: IBAAVPGHO0130A
1C:2315A-AVPGHO0130A

Page 35 of 48

AUDE TECHHOLOGY Corp. EMC Laboratory
Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiped

County, Tamran ROUC,

Post Code 24443

Tel+856-2-26092133 Fax+856-2-26099303
Email:tteme@tteme. com tar

Data: 1

File: DDC 11108059 GHO 1 30B power.EMI (3}

Level (dBuvim}

120

FCC 15.249-PK

G0
0 2400 2402, 2404, 2406. 2408. 2410
Frequency (MHz)
S8ite no. A/C Chamber Data no. 1
Di=. / Ant. 3m 3115(3775) Ant. pol. HORI ZONTAL
Limit FoC 15.249-PK
Env. / Ins. Ed4446a Z5°C/51% OJarwel Wang
EUT GHO1304
Fower Rating 120vac/60Hz
Test Mode TEZ405
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dE) [dBpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 Z404.7Z0 Z28.11 £.36 64,36 98.83 114.00 15.17 Peak
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
Emission Frequency Peak Value Duty Cycle Average Value Limit Margin
Factor Horizontal
(MH2) (dB/m) (dB) (dBuv/m)  (@BuV/im)  (dB)
2405.00 98.83 -28.93 69.90 94.00 24.10

Remarks: 1. Duty Cycle Factor=20log(dwell time/100ms)=20log(3.575ms/100ms)=-28.93
(Please refer to section 4)
2. Average value=Peak value+ Duty Cycle Factor

3. All final readings of measurement were with Average values.

4. Horizontal is the worst polarization, thus we don’t list vertical result.
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AUDIX J

FCC ID: IBAAVPGHO0130A
IC:2315A-AVPGHO0130A
Page 36 of 48

AUDIE TECHNOLOGY Corp. EMC Laboratory
Ho.53-11, Tin-fs Teun, Lin-kow Hsiang, Tapel
County, Tawran ROC, Fost Code 24443
Tel+886-2-26002133 Fax+E86-2-26009303
Email tteme@tteme. com b

Dat.

a2
Level (dBuWin}
120

File: DX CTM 108059 GHO130B power.EMI (3)

FCC 15.249.PK
_GiIB
1
1]
0 2436 2438. 2440. 2442, 2444. 2446
Frequency (MHz)
Hite no. ASC Chamber Data no. : 2
Di=. / Ant. dm 2115(3775) Ant, pol. HORIZONTAL
Limit FCoo 15.Z459-PEK
Env. / Ins. E44464 257 /51% OJarwel Wang
BEUT GHO130A
Fower Rating 120%vac/60Hz
Test Mode TEZ441
Ant. Cable Emis=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 Z2441.120 28.15 6.40 B2.73 97 .E8 114.00 16.72 Peak

RPemarks=s: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dB helow the official
limit are not reported.

Emission Frequency Peak Value Duty Cycle Average Value Limit Margin
Factor Horizontal
(MHz) (dB/m) (dB) (@dBpV/m)  (dBpV/m) (dB)
2441.00 97.28 -28.93 68.35 94.00 25.65

Remarks: 1. Duty Cycle Factor=20log(dwell time/100ms)=20log(3.575ms/100ms)=-28.93

(Please refer to section 4)
2. Average value=Peak value+ Duty Cycle Factor
3. All final readings of measurement were with Average values.
4. Horizontal is the worst polarization, thus we don’t list vertical result.
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AUDIX 2

FCC ID: IBAAVPGHO0130A
IC:2315A-AVPGHO0130A
Page 37 of 48

AUDE TECHHOLOGY Corp. EMC Laboratory
Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiped
County, Tabwan ROUC Fost Code24443
Tel+880-2-20092133 Fax+356-2-26059303
Email:tteme@tteme. com.twr

Data: 3 ~ Fle: DC1IM1108059GHO130B power.EMI (3)
Level (dBul/im}
120 FCC 15.249-PK
-6dBE
1
60
0 2472 2474, 2476. 2478. 2480. 2482
Frequency (MHz)
Site no. A/C Chawmber Data no. : 3
Di=. / Ant. 3 A115(3779) Ant. pol. HORIZONTAL
Limit FoZ 15.2459-PR
Env. / Ins. E4446a 257 /51% OJarwel Wang
EUT SHO130A
Power Rating 120vac/60HzZ
Test Mode TEZ477
Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 Z2476.740 Z28.18 .44 51.13 95.75 114.00 18.25 Peak

RPemarks=s: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

Emission Frequency Peak Value Duty Cycle Average Value Limit Margin
Factor Horizontal
(MHz) (dB/m) (dB) (dBuV/m)  (dBpV/m) (dB)
2447.00 95.75 -28.93 66.82 94.00 27.18

Remarks: 1. Duty Cycle Factor=20log(dwell time/100ms)=20log(3.575ms/100ms)=-28.93

(Please refer to section 4)
2. Average value=Peak value+ Duty Cycle Factor
3. All final readings of measurement were with Average values.
4. Horizontal is the worst polarization, thus we don’t list vertical result.
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FCC ID: IBAAVPGHO0130A
1C:2315A-AVPGHO0130A
Page 38 of 48

4. DUTY CYCLE FACTOR

4.1. Test Equipment
The following test equipment was used during the occupied bandwidth 99% power

measurement:
Item Type Manufacturer| Model No. | Serial No. | LastCal. | Next Cal.
1. [Spectrum Analyzer Agilent N9010A-507 |MY49061167|Feb. 24, 11’ | Feb. 23, 12’

4.2. Block Diagram of Test Setup

WIRELESS DONGLE| | SPECTRUM
(EUT) ANALYZER

NOTEBOOK PC

AC POWER
SOURCE

4.3. Test Results
PASSED. All the test results are attached in next pages.

Test Date: Aug. 10, 2011 Temperature : 23°C ~ Humidity : 54 %

Agilent Spectrum Analyzer - Swiept 54

O A3 P Acg 100, 2011

e

IMarker 1 A 1EZ.53§ p-s Avg Type: Log-Pur TRACE[) 2345 ¢
PHO:- Fagt  +~w= Trig:Fres Run THPL | Wity
IFGaim:Luw Aten: 16 4B pen|F MMM N Y
AMEr1 162.5 ps
10 dBidiv  Ref 5.00 dBm -0.59 dBj
Log .
500
15.0
%0

) Y T MR T PO T e TN R

450

Center 2441000000 GHz Epan 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.067 ms (1001 pts)

STATUES

uzs JJFile <Screen_ 0000 png> saved
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FCC ID: IBAAVPGHO0130A
1C:2315A-AVPGHO0130A
Page 39 of 48

Agilent Spectrum Analyzer - Swiept 54

| RiF id A MT REF dh e 1GH OFF 4 3005 P g 101, 2011 ]
arker 1A 162.533 [T | Avg Type: Leg-Pwr TRACE[y: 23 4 5 ¢
PHO: Fagt = Trig: Fres Run TR ':.‘1 b
VFGaimiL ww Arten: 16 dB oEn | MM N
AMEr1 162.5 ps
10 dBidiv  Ref 5.00 dBm 2.04 dB|
Log
500
15.0
2.0
=
3.0
450
BLO
&50 142
. S 1, iR
J50 I }iat T o —tHT+—t " T T
450
Center 2,441000000 GHz Span 0 Hz|
Res BW 1.0 MHz #FVBW 1.0 MHz Sweep 3.067 ms (1001 pts)
iuy: STATUS

Agilent Spectrum Analyzer - Swiept 54

HE % 0 Y T REF e I OFF 343230 aug 10, 2011
Avg Type: Leg-Pwr TRACH [y 2 3 4 §
PHO:- Fagt  +~w= Trig:Fres Run THPL |
VFGaimiL ww Arten: 16 dB CET
10 dBidiv  Ref 5.00 dBm
Log
5 00 |
15.0
2.0
350
450
]
£50 h
i | P i e ZUR TN " R R TR LR TS SR
T80
450
Center 2441000000 GHz Span 0 Hz|
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 100.0 ms (1001 pts)
ium BTATUE

Duty Cycle Factor=20log(dwell time/100ms)
=20log(12x0.1625+10x0.1625ms/100ms)=-28.93
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FCC ID: IBAAVPGHO0130A
IC:2315A-AVPGHO0130A
Page 40 of 48

5. OCCUPIED BANDWIDTH 99% POWER MEASUREMENT

5.1.

Test Equipment

The following test equipment was used during the occupied bandwidth 99% power
measurement:

Item

Type Manufacturer| Model No. | Serial No. Last Cal. | Next Cal.

1. [Spectrum Analyzer Agilent N9010A-507 |MY49061167|Feb. 24, 11’ | Feb. 23, 12’

5.2.

5.3.

5.4.

5.5.

Block Diagram of Test Setup

WIRELESS DONGLE| | SPECTRUM
(EUT) ANALYZER

AC POWER |
SOURCE +——  NOTEBOOK PC

Specification (RSS-Gen §4.6.1)

The emission bandwidth may be taken as the bandwidth within which is 99% of the
transmitter output power. The 20 dB bandwidth may also be used instead, when the
spectral density has decreased by 20 dB from the in band spectral density. For the
determination of the 20 dB bandwidth, the measurement bandwidth should be in the
order of 1.0% of the emission bandwidth and VBW=3 times RBW.

Operating Condition of EUT

The test program “WMA4G test V1.2.19” was used to enable the EUT to transmit data
at different channel frequency individually.

Test Procedure

The RF output of EUT was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measured with the spectrum analyzer set span to
encompass the entire emission bandwidth, RBW close to 1% of selected span, Vbw set
to 3 times RBW and sample dector shall be used.

The measurement guideline was according to RSS-Gen.
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5.6. Test Results
PASSED. All the test results are attached in next pages.

FCC ID: IBAAVPGHO0130A
IC:2315A-AVPGHO0130A
Page 41 of 48

Test Date: Aug. 10, 2011 Temperature : 23°C ~ Humidity : 54 %

Mode | Channel Frequency Occupied Bandwidth (MHz)
1. 02 2405MHz 3.6300MHz
2. 20 2441MHz 3.4949MHz
3. 38 2477TMHz 3.4437TMHz
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Agilent Spectrum

: 2405MHz

Analyzer - Docupied BW

FCC ID: IBAAVPGHO0130A
1C:2315A-AVPGHO0130A
Page 42 of 48

F g AC | MT REF | el OFF 5 Ec S5 P g 10, 201 ]
ICenter Freq 2.405000000 GHz Cantar Frag: 2400000000 GHz Radio Std: Nena
=y Trig: Frem Run Awg|Hold:>10M0
BIFGain-Low BArman: 16 dB Radio Device: BTS
Ref Offset 4 dB
10 dBidiv Ref 5.00 dBm
Log
£00 J-'W'\nl"\-"l"-.r1l'
150 \
250 =aval P
ik O Aotk
[ i .
45 01 - F o r—
81 uxr"f it o N\r\‘w
&
-1al
-2 0
enter 2405 GHz Span 10 MHz
HRes BW 100 kHz #BW 300 kHz Sweep 1.267 ms
Occupled Bandwidth Total Power 2,32 dBm
3.6300 MHz
Transmit Freq Error -307.02 kHz OBW Power 99.00 %
x dB Bandwidth 5.035 MHz x dB -26.00 dB
g STATUS
Frequency: 2441MHz

Agilent Spectrum
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BIFGain-Low BArman: 16 dB Radio Device: BTS
Ref Offset 4 dB
10 dBidiv Refl 5.00 dBm
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enter 2.441 GHz
HRes BW 100 kHz

120

Occupled Bandwidth

3.4949 MHz

Transmit Freq Error
x dB Bandwidth

-202.34 KHz
4.825 MHz

Span 10 MHz

#VBW 300 kHz Sweep 1.267 ms
Total Power 1.72 dBm
OBW Power 99.00 %
xdB -26.00 dB
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fi MT REF | ALl OFF 5061 P g 10, 2001 ]
Ref Value 5.00 dBm Centar Frag: 24TT000000 GHz Radio Std: Nena
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enter 2477 GHz Span 10 MHz
HRes BW 100 kHz #BW 300 kHz Sweep 1.267 ms

Occupied Bandwidth Total Power 0.57 dBm

3.4437 MHz

Transmit Freq Error -318.14 kHz OBW Power 99.00 %

x dB Bandwidth 4.932 MHz x dB -26.00 dB
e STATUS
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6. DEVIATION TO TEST SPECIFICATIONS

[NONE]
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